
PARTS LIST

QTY.
PART NUMBER

CODE

NO.

Link frame 011

02
2

Bushing ∅40 x 16

02

3

02

4

Parking

02

5

Washer Ø50 x 6

02

6

Bolt bushing M16

02

7

Pin Ø8 x 100

02

8

1210

1211

04

12

Brace Clamp

0413

Clamp Bar - 01 0114

0115

Bolt M8 x 20

0816

Small plate 464

1817

Axle Ø50 x 496

0118

0119

0420

Hook

04
21

01
22

0123

0124

0225

Axle Ø50 x 464

02

26

01

27

01

28

Nut M10

01

29

Bolt M8 x 35

01

30

Lock

01

31

02

32

Main axle

04

33

04

34

ACPL - 01

ACPL - 02

ACPL - 03

ACPL - 04

ACPL - 05

ACPL - 06

ACPL - 07

ACPL - 08

ACPL - 10

ACPL - 11

ACPL - 12

ACPL - 13

ACPL - 14

ACPL - 15

ACPL - 16

ACPL - 17

ACPL - 18

ACPL - 19

ACPL - 20

ACPL - 21

ACPL - 22

ACPL - 23

ACPL - 24

ACPL - 25

ACPL - 26

ACPL - 27

ACPL - 28

ACPL - 29

ACPL - 30

ACPL - 31

ACPL - 32

ACPL - 33

ACPL - 34

Washer M8

9 ACPL - 09

35

36

ACPL - 35

ACPL - 36

Washer M10

Bolt M10 x 35

04

01

CONCRETE PIPE LIFTER
Model ACPL750

ASSEMBLY DIAGRAM

Wheel - ∅90 x 50

0437 ACPL - 37

24

7

8

23

22

23

8

7

20

21

19

18

17

16

15

14

12

12

10

11

13

9

40

20

32

35

36

38

39

37

Small brace channel

Pin 17 x 68 - M14

10

10

11

11

12

10

1

2

2

3

5

6

5

3

25

26

27

28

29

33

31

30

34

Link plate

Clamp Bar - 02

Pin Ø20 x 69

Washer M30

Pin Ø20 x 103

Nut M8

Bolt M8 x 30

Lock stop

04

08

38

39

ACPL - 38

ACPL - 39

Pad wheel

Nut M14

Screw M10 x 14

Clamp Bar - 03

Clamp Bar - 04

Bushing ∅50 x 16.5

Big plate 496

4

4

Big brace channel

40 ACPL - 40

01

Pin Ø20 x 91
04


